
ISO BENT-OVER ROW
DSH060



7

8

9

13

14

15







5

Item No Description QTY Item No Description QTY

1 Ground Frame 1 25 Limit BufferPad 2

2 Left Stand 1 26 Spacer 4

3 Right Stand 1 27 Stop Collar 2

4 Left Arm Bracket 1 28 φ25 Sheath 2

5 Right Arm Bracket 1 29 Ground Floor Mat 3

6 Adjusting And Fixing Frame 1 30 Adjust The Height Pad Assembly 1

7 Adjusting Frame 1 31 Pipe Plug 4

8 Handle Frame 1 32 4

9 Barbell Plate Rod 4 33 2

10 Counterweight Rod Frame 2 34 14

11 Foot Pedal 1 35 6

12 Rotating Shaft 1 36 2

13 Anti Scratch Board 1 37 2

14 Handle Gloves 2 38 4

15 Rotating Shaft 2 39 6

16 Aluminum Blocking Plate 6 40 2

17 Aluminum Thin End Cap 2 41 2

18 Aluminum End Cap 4 42 14

19 End Cap 2 43 6

20 Circlip 2 44 2

21 2 45 8

22 Elastic Latch Assembly 1 46 Stretching Clamp 8

23 Internal Buffer Pad 2 47 4

24 Outer Sheath Assembly 2

Bearing 6206-2Z

Bearing 61905-2Z

Flat Washer φ13*φ24*1.5

Flat Washer φ11*φ20*2

Button Head Cap Screw M5*60

Socket Head Cap Screw M12*30

Socket Head Cap Screw M10*25

Socket Head Cap Screw M8*12

Flat Head Cap Screw M12*40

Flat Head Cap Screw M12*30

Flat Head Cap Screw M12*25

Flat Head Cap Screw M6*30

Flat Head Cap Screw M6*16

Spring Washer φ10

Socket Set Screw M8*6

φ25 Aluminum Head



6

3
2

1
96

1
32
7 3
6 7

1
2

3
3

1
5

8 2
2

3
7

4
7

4
0

3

4
2

4
3

2
6

2
8

1
4

5

3
9

1
1

3
1

4
1

2
1

4
5

3
0

4
6

2
9

3
5

4
4

1

3
4

2

9
1
7

4

2
3

1
6

2
0

2
4

2
5

1
8

4
2

4
3

3
9

2
6

1
0

3
5

4
3

3
8

3
7

4
2

3
4

3
4

1
4



7



8



9

STEP 1

3

2

1

34

42

Item No Description QTY Item No Description QTY
1 Ground Frame Assembly 1 34
2 Left Stand Assembly 1 42
3 Right Stand Assembly 1

Socket Head Cap Screw M12*30 8
Flat Washer φ13*φ24*1.5 8



11

STEP 3

4

5

Item No Description QTY Item No Description QTY
4 Left Arm Bracket Assembly 1 5 Right Arm Bracket Assembly 1



10

STEP 2

6

9 26 3442

Item No Description QTY Item No Description QTY
6 1 34
9 Barbell Plate Rod Assembly 42
26 Spacer

Adjusting And Fixing Frame Assembly Socket Head Cap Screw M12*30 4
2
2

Flat Washer φ13*φ24*1.5 4



12

STEP 4

102320
24

37

9 26 34

42

Item No Description QTY Item No Description QTY
9 Barbell Plate Rod Assembly 2 26 Spacer
10 2 34
20 Circlip 2 37 2
23 Internal Buffer Pad 2 42
24 Outer Sheath Assembly 2

2
2Counterweight Rod Frame Assembly Socket Head Cap Screw M12*30

Flat Head Cap Screw M12*40
Flat Washer φ13*φ24*1.5 2



13



14



15


